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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG3N2802C
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG3N2802C
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802C
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802C
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e%FCC RADIO TEST REPORT Report No. : FG3N2802C
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG3N2802C
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802C
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG3N2802C
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG3N2802C
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QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 0B Offset 40048 = REW 2 MH;

3006 SWT 1.01ms @ VBW 10MHz_ Mode Auto Sweep

Vi Spectrum

RefLevel 30,00 0B Offset 40048 = REW 2 MH;
3006 SWT 101 ms = VBW 10MHz

Mode Auto Sweep

Bandwidth d Bandwidth

LY PUVROUU P TNEUOR WS NP SUIPSURY, S ad SO NPT Y PO W
o [ o

o | ) / \
| i i I

| N W N

L L ’ ", fho,
T o " e
O e LT AR || NS Mg,

- e
|CF 3.500 01 GHz 1001 pts 18.0 MHz/ Span 180.0 MHz | | |CF 3.50001 GHz 1001 pts. 18.0 MHz/ Span 180.0 MHz
2 Marker Toble 2 Marker Toble

M 1 350594 GHz 15.21 dBm Occ Bw 87.766 576069 MHz M 1 347106 GHz 15.15dBm Oce B 87.823 24564 MHz
n 1 355 399 Gie Tosadim O i Centroid 499 882365 Gl n 1 T456 177 Goe 053 Ot o Centroid 3500088694 s
o i 354 Tos e 116 dim O b breq Oiser T e 74 s ke o i 3504 e 1166 g Oct B Freg Okt a1 875 75 e

10:54:44 PM 12/29/2023

10:55:31 MM 12/29/2023

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 0B Offset 40048 = REW 2 MH;

- 3000 SWT 1.0 ms  VBW 10Nz Mode Auto Sweep
| Occupied Bandwidth

fiVie Spactrum

RefLevel 30,00 0B Offset 40048 = REW 2 MH;
- an 3006 SWT 101 ms = VBW 10MHz

| Occupied Bandwidth

Mode Auto Sweep

i) 117208
1500
» »
e SO T VR
0 7 * 10 e =
| \ [ \
o o . -
I i ] !
J | | \
} ;
b § - I
Wad J.‘,.“ ; " i
i
- Moo, TV i i,
= T BN | o L LY
] 1
(G 3.50001 GHz. 1001 pts 18.0 MHz/ Span 180.0 MHz | | |CF 3.50001 GHz 1001 pts 8.0 MHz/ Span 180.0 MHz
2 Marker Toble 2 Marker Toble
Wi 1 349246 GHz 15080Bm it 690931 087 MHz Wi 1 351529 GHz 1172 dBm Ouc e 635363 774 MHz
n 1 3456084 Gia Sidim  Oci Centoid 499971896 Git n 1 7455 104 Gia 755 dim Oce i Centroid 3459 91 715 Git
o I 350379 GHe 1011 dfm ___Oc B freq Ofset 78101583 26 ke o I 350379 Ghe 701 b Oce B Freq Ofet 48285396 177 ke

10:56:27 MM 12/29/2023

Measuring;

10:57:18 MM 12/29/2023

weasuion.. EENNEENNR

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A21-24 of 54



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3N2802C

FR1 n77 / 100MHz / CP OFDM / Middle Channel / Full RB

e - s I | e - =
RefLevel 3000 dEm  Offset 40003 = ROW 2 Wiz RefLevel 3000 dEm  Offset 40003 = ROW 2 Wiz
- A 3008 SWT 1,01 ms = VBW 10tz Mode auto Sweep - A 3008 SWT 1,01 ms = VBW 10tz Mode auto Sweep
| Gecupied Bandwidth | Gecupied Bandwidth
I
20 20 ;
- S APPRPNIY PSP U UG R O YOOV ST RPN | YO S .
o - o - -
/ | ; |
0 b | 0 b i
| | |
T i 1
/ mJ L
o ™ i S
N e ! PRI Ty g,
PO T L i e ia P et Wi,
g MG | |
40 dBi 40 dBi
(350001 Gz 1001 prs 200 M/ Span 200.0 WHx | | (¢F 350001 GHz 1001 prs 200 MHz/ Span 200.0 WHz
2 Marker Table 2 Marker Table
W 1 3.961 65 GHz 1455 dBm Occ B 7.507 14142 MHz W 1 3.52199 GHz 1467 dBm Occ B 97.564050827 MHZ
n 1 3.451 217 Ghz 1033 dBm Oce B Centroid 3499570836 GHz n 1 3451 163 GHz 1002 dBm Oce B Centroid 3499544 714 GHz
iF 1 3548 724 Che 990 dim Oce B Freq Offset 39164 349 131 kHe iF 1 3548721 Che 987 dbm Oce B Freq Offset 65,285 900 505 ke
10:58:14 PM 12/29/2023 10:58:01 MM 12/29/2023
RefLevel 3000 66 Offset 40008 = RBW 2 iz RefLevel 3000 66 Offset 40008 = RW 2 iz
- an 3008 SWT 101 ms & VEW 10Méts_ Mode Auto Suren - an 3008 SWT 101 ms & VEW 10Méts_ Mode Auto Suren
| Occupied Bandwidth | Occupied Bandwidth
A " A
3.468 440 G
20 20
(T LY WO DU | R VRUR ST i
“ 3 - e RS B o .
{ / !
s | o { \
I f |
10 dBinr Y 10 dBinr +
\r T T
I \ |
e, A ﬂ“” /
e, 1
i migmdmeters Wb oy KT L WL L
o T !
|G 3.500 01 GHz 1001 pts 20.0 MHz/ Span 200.0 MHz | | |CF 3.50001 GHz 1001 pts 20.0 MHz/ Span 200.0 MHz
2 Marker Table 2 Marker Table
W 1 3.46843 GHz 14.55 dBm Ot B 57,622 268602 MHZ W 1 3.457 25 GHz 1055 dBm Ot B 57,856 233 008 MHZ
bl 1 3451 213 Ghz 1050 dbm Oct B Centroid 3500024092 GHe bl 1 3451 107 Gtz 7,68 dbm Oct B Centroid 3500034893 Gtz
1 1 3548635 Gt 1035 dbim Occ s Freq Offset 10092 477 628 ks 1 1 3548963 Gtz 7,14 dbm Occ s Freq Offset 20,892 997 038 ks
Mering ERENENEER o Mering ERENENEER o
10:59:48 M 12/25/2023 13:00:39 M 12/25/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A21-25 of 54



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802C

Conducted Band Edge

FR1 n77 / 10MHz / CP OFDM / QPSK

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

Ref Level 30,00 dBm  Offset 14.00 6B

2 Result Summal

Mode Auto Sweep saL RefLevel 40,00 dm Ofset 14.00d5 Mode Auto Sweep saL
Count 100/100 Count 100/100
T 5o s
Limis Che<¥ P} Lirmit Cheel Al
Line _SPURJOUS_UINE_ABS_062 3 Line _SPUR{OUS_LINE_ASS_002 i
o SPORIGUS_LINE_ ABS_002 I
20 20
na o f
o fil
20 dBm i |
30 Il 1] J,‘ 1L |
‘ L —_—
m WP \ PN IR &
3.43 GHz 16004 pts. 0 MHz/ 346 GHz || 354 GHz 16004 pts .0 MHz/ 357 GHz

3.430 GHa 3445 GHz 1.000 MHz 3.04413 Gl -19.67 dBm .67 dB 3.540 GHz 3550 GHz 100,000 kiz 354921 GHz 15.32 dBm 14.68 dB
3.445GHr 3449 GHa 500000 ki 3.04846 GHz -13.38 dBm 0388 3550 GHz 3551 GHz 100.000 ktz 355001 GHz 2262 dBm EYT
3.449 GHz 3450 GHz 100,000 kffz 344999 GHz -17.55 dBm -4.55dB 3551 GHz 3555 GHz 500.000 kitz 355249 GHz 9.22 dBm 3.78d8
3.450GHz 3460 GHz 100000 kiz 3.45094 GHz 18.20 dBm -11.80 dB e Tt 1000 i 353518 GH: 17.83 dBm 48348
resoy o = pesty 3
08:11:38 M 12/29/2023 08:17:32 BN 12/29/2023
Power Limit -13dBm > -30.54 dBm Pass
!
RefLevel 4000d8m  Offset 140048 = REW 5 kiz s6L
- Att 30d8 ® SWT  100ms * VBW 20 kHz Mode Sweep Count 100/100
1 ACLR 1Rm Avg

30 dBm—————————

i, M, A2 e Al

10:04:08 B 12/29/2023

Iy '
L

ﬂ Fl\ il
'
CF 3.55249 GHz 1001 pts 100.0 kHz/ Span 1.0 MHz
2 Result Summar None

Tx1 (Ref) 500,000 kHz -30.54 dBm

Tx Total -30.54 dBm

Ready inasnnnN]

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A21-26 of 54



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802C

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 14.00 6B

Ref Level 40.00dBm  Offset 14,008

Mode Auto Sweep

Made Auto Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions 1 Spurious Emissions
Limit ChesK PRSS Checl J 5
Line _SPURJOUS_LINE 5 e _SPUR|OUS_LINE_ABS_002 Phss
30 SPURIOUS_LINE | ABS_002
20 20
10 dby
Py AN A AL A g N
. P alakahad h ok ad Ak kol dbad sk ol Al al SRS WA AV
SPURIOUS_LINE_ABS 00 T i T 10 8
-20 dBm 1 N ! -
" M > -
v TR
40 48 " 40 o
50 50 dBor
EL-T 0 16004 pts 0 MHz/ 346GH2 || 354 GHa 16004 pis .0 MHz/ 3.57 GHz

2 Result Summal

3.430 GHz 3.445 GHz 1.000 MHz 3.44398 GHz

3.445 GHz 3.449 GHz 500.000 kHz 3.44863 GHz 16.16 dBm
3449 GHz 3.450 GHz 100,000 kHz 3.44993 GHz -23.20 dBm
3.450 GHz 3.460 GHz 100.000 kHz 3.45080 GHz 6.58 dBm

08:23:46 PM 12/25/2023

3540 GHz
3.550 GHz
3551 GHz
3555 GHz

3,550 GHz
3551 GHz
3,555 GHz
3570 GHz

3.54209 GHz
3.55000 GHz

100.000 kHz
100.000 kHz
500,000 ktiz

1.000 MHz

3.55216 GHz
3.55550 GHz

6.29 dBm
-23.86 dBm
-17.72 dBm
-22.01 dBm

08:26:55 P 12/28/2023

Ready

PRETTETET

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A21-27 of 54




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802C

FR1 n77 /| 10MHz / CP OFDM / 16QAM

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

ultiView Spectru
Ref Level 4000 dBm  Offset 14.00 0B

Ref Level 40.00dBm  OMfset 14.00dB.

2 Result Summal

Made Auto Sweep saL Mode Auto Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions
Limit Cheel AL it ChecH i
Line _SPURJoUS_UNE_ABS o2 il e _SPURlOUS.LINE_Ass "
o YPORIBUS_LNE ABs 002
20 20
10 d 10 ﬁ
D I\
SPURKOUS I AR 00 f \
20 dBm : il “I
|
a0 il Ll \‘ i { | |
L |H|\...J|Ux| (T ‘ | I ‘I |
|30 d Z : Tl ol -4 d " L o Y yamn
| / | | |
3.43 GHz 16004 pts. 0 MHz/ 346 GHz || 354 GHz 16004 pts 0 MHz/ 357 GHz

3430 GHz 3.445 GHz 1.000 MHz 3.444 36 GHz -22.20 dBm .20 dB 3.540 GHz 3.550 GHz 100.000 kHz 3.54916 GHz 19.39 dBm -10.61 dB
3,445 GH 3449 GHz 500.000 kHz 3.44741 GHz -11.68 dBm 132dB 3550 GHz 3551 GHz 100.000 kHz 3.55001 GHz 18.04 dBm -5.04 dB
3.449 GHz 3450 GHz 100,000 kfiz 344997 GHz -18.07 dBm -5.07 db 3551 GHz 3555 Gtz 500.000 kitz 355220 GHz 10.33 dBm 2.67d8B
350 Gz 3.460 Gz 100,000 kHz 3.45084 GHz 19.20 dBm -10.80 B Jees ohie Je0 et 1,000 Mifz 355530 GH: 1457 dBm 15748
[ | e [
08:13:06 FM  12/29/2023 08:19:00 PM  12/29/2023
Power Limit -13dBm > -30.35 dBm Pass Power Limit -13dBm > -27.92 dBm Pass
Ref Level 4000Bm  Offset 140040 = RBW 5 kiz saL RefLevel 20.00dBm  Offset 140008 ® RBW 5 kHz 6L
- At 30d5 ® SWT  100ms = VBW J0kHz Mode Sweep Count 100/100 | = Att 30d8 = SWT  100ms & VBW 20kHz Mode Sweep
R 1 ACLR

30 a13Y 30 T

20 20 dir

10

0 dBm

-10 -10

-20 B -20

-30 -30

-40 40 din \

A v mrn
el prod i fepda LA f*«'\r”\.!! ! h‘f‘ Al I‘M‘IL“. Mo '%I}'*‘“ ﬂ'-h"’ﬂ."fl"' lli'lwll’
AT LI IR di/ AN

CF 3.447 41 GHz A CF 3.5522 GHz 1001 pts 100.0 kHz/ Span 1.0 MHz

2 Result Summar None 12 Rasult St ma None
Tl (Ref) 500,000 kHz -30.35 dBm Tal (Ref) 500.000 kHz -21.92 dBm
Tx Total -30.35 dBm Tx Total -27.92 dBm

05:50:15 PM  12/25/2023

Ready

PR

10:05:06 m  12/25/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A21-28 of 54



seanron cas. FCC RADIO TEST REPORT

Report No. : FG3N2802C

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 14.00 B Made Auto Sweep sGL

Count 100/100

Limit Chezd PSS
Line _SPUR|OUS_UINE_485_od2 P

1 Spurious Emissions
Limit Chee

Line _SPURIOUS_LINE_ABS_X

RefLevel 40.00dBm  Ofset 1400 dB Mode Auto Sweep £
Count 100/100

o HRBUS UNE ABs o0z

20 20

10 di 10

. SRR LA T G A

SPURIOUS LINE_ABS 00 1 I i

-20 dBm 1 1 \

—c 2

"4

"

40 dBm- = “
50
3.43 GHz 16004 pts. 0 MHz/ 3.46 GHz 354 GHz 16004 pts .0 MHz/ 357 GHz
2 Result Summa

3430 GHz 3.445 GHz 1.000 MHz 3.44463 GHz -29.16 dBm -16.16 dB 3.540 GHz 3.550 GHz 100.000 kHz 3.544 24 GHz 7.13 dBm -22.87 dB

3445 GH 3449 GHe 500,000 ki 3.44791 GHz ~20.76 dBm :7.76 i 3550 GHz 3551 Ghz 100.000 kHz 355001 GHz -23.46 dBm -10.46 dB

3.449 GHz 3450 Gz 100,000 Kz 344996 GHz -23.70 dBm -10.70 d& 3551 GHz 3555 Gtz 500.000 kitz 355115 GHz -19.68 dBm -6.68 dB

3.450 GHz 3.460 GHz 100,000 ke 3.45690 GHz 637 dBm -2363dB Jees ohie Je0 et 1,000 Mis 355536 GHz 2877 dBm 15.27 dB

peay n T fesdy & 0

08:13:45 PM  12/2$/2023

08:19:49 PM 12/29/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802C

FR1 n77 / 10MHz /

CP OFDM / 64QAM

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

ultiView Spectru
Ref Level 4000 dBm  Offset 14.00 0B

Ref Level 40.00dBm  OMfset 14.00dB.

Made Auto Sweep sa Mode Auto Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions
Limit Cheel AL it ChecH i
Line _SPURJoUS_UNE_ABS o2 il e _SPURlOUS.LINE_Ass "
o YPORIBUS_LNE ABs 002
20 I* 20
1L h
10 d i 10

SPURIOUS_tINE ABS 00

2 Result Summal

3.430 GHz 3.445 GHz 1.000 MHz 3.44335 GHz -18.08 dBm -5.08 dB
3.445 GHe 3449 GHz 500.000 kHz 3.44802 GHz -7.82 dBm 5.18dB
3449 GHe 3450 GHz 100.000 kHz 3.45000 GHz -16.70 dBm -3.70 dB
3.450 GHz 3.460 GHz 100.000 kHz 3.450 86 GHz 19.37 dBm -10.63 dB

08:14:33 PM 12/2$/2023

-20 dBm I F

30 I ﬁ\l ; f‘T | [

40 dBm Al ‘l g lll d | L]

|39 dBm I SORLE TIPS 1| | R 7 I QW i I

| [ Y | ]

343 6H: 16004 pts 0 MHz/ 395Gz || 35aGHz 16004 pts 0 WHz/ 357GH:

3,540 GHz 3,550 GHz 100.000 kHz 354902 GHz 19.82 dBm -10.18.d8

3550 GHz 3551 GHz. 100000 kHz 3.55004 GHz 19.43 dBm -6.43 dB

3.551 GHz 1.555 GHz. 500,000 kHz 3.55242 GHz 11.66 dBm 134 d8

3.555 GHz 3570 GHz 1.000 MHz 355523 GHz 20.01 dBm 7.01d8B
festy

08:20:40 PM 12/29/2023

Power Limit -13dBm > -24.40 dBm Pass

Power Limit -13dBm > -27.95 dBm Pass

Ref Level 4000 dBm  Offset 140043 = RBW 5 kHz

s6L

561

Ref Level 20.00dBm  Offset 140048 = RBW 5 kHz

- At 30d5 ® SWT  100ms = VBW J0kHz Mode Sweep Ceunt 100/100 | = Att 30d8 = SWT  100ms & VBW 20kHz Mode Sweep
2 1ACLR
30 a13Y 30 T
20 20 dis
10
0 dian
-10 -0
20 dBm 20
-30 -30
0, T N \I,iJ"'””l'IJ 40 dBr
T I ] AT TR TR {0 | ! "
M}ﬂ\ et il b gttt Ml R R A
7I AR R
[ (M
|€F3.24802 GHz 1001 pts 100.0 khz/ Span 1.0 MHz | €7 3.55242 Gz 1001 pts. 100.0 kHz/ Span 1.0 MHz
2 Result Summar None 12 Rasult St ma None
Txl (Ref) 500.000 kiz -24.40 dBm Tx (Ref) 500,000 kHz -27.95 dBm
T Totol -24.40 dBm Tx Total -27.95 dBm
| & M sy 25 Fe

05:51:46 PM  12/25/2023

10:06:10 F 12/25/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG3N2802C

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 14.00 B Made Auto Sweep sGL

Count 100/100

Limit Chezd PSS
Line _SPUR|OUS_UINE_485_od2 P

1 Spurious Emissions

Limit Chee

Line _SPURIOUS_LINE_ABS_X

RefLevel 40.00dBm  Ofset 1400 dB Mode Auto Sweep £
Count 100/100

30 SPORIGUS_LINE_ ABS_002
2 20
10 dby 0

. Pl i W A W g

PO
dnda ddeidaii)

SPURIOUS_LINE ABS_00:

20 dBm ﬁL

30 E

40 dBm. T il * P

50

.43 6Hz 6004 pts O MHz/ 346GHz || 354 GHe 5004 pts 0 MHz/ 357 GHe

2 Result Summa
3430 GHz 3.445 GHz 1.000 MHz 3.444 96 GHz -22.66 dBm -9.66 dB 3.540 GHz 3.550 GHz 100.000 kHz 3.543 53 GHz 5.96 dBm -24.04 dB
3445 GHz 3.449 GHz 500,000 kHz 3.44863 GHz -16.52 dBm -3.52dB 3550 GHz 3551 GHz 100.000 kHz 3.55009 GHz -24.74 dBm -11.74 dB
389Gt 3450 Gz 100,000 Kz 3.4980 GHz -24.35 dBm -11.35dB 3551 GHz 3555 Gtz 500000 kHe 355192 GHz -20.98 dBm -7.98 dB
3.450 GHz 3.460 GHz 100,000 kiz 3.45003 GHz 6.75 dBm -23.35dB TEes Gl 3570 CHz 1,000 MHz 3555508 GH:z 2712 dBm 1412 dB

ey & Ready jinaasaniif S

08:25:12 PM  12/2$/2023

08:28:22 PM 12/29/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802C

FR1 n77 / 10MHz / CP OFDM / 256QAM

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

Ref Level 4000 dBm  Offset 14.00 0B

Ref Level 40.00dBm  OMfset 14.00dB.

2 Result Summal

3.430 GHz 3.445 GHz 1.000 MHz 3.444 29 GHz -22.93 dBm
3,445 GHy 3,449 GHz 500,000 kHz 3.047 87 GHz .34 dBm
3449 GHz 3.450 GHz 100,000 kHz 3.44999 GHz 20.50 dBm
3.450 GHz 3.460 GHz 100.000 kHz 3.45088 GHz 16.70 dBm

Made Auto Sweep SGL Meode Auto Sweep S6L
Count 100/100 Count 100/100
1 Spurious Er 1 Spurious Emissians
Lmit € PRss Limit Chec

s Line _SPURloUS LN AsS,og2
o SPORIBUS_LNE_ ABS_002
20 20

A
o i = L\
-20 4B P i e (T
E ! il |
30 J T ] K ‘ ‘
d gl (1
. i e | Vi 4@-’ i, Ll — I .
Il e

| | I |
3.43 GHz 16004 pts. 0 MHz/ 3.46 GHz 354 GHz 16004 pts .0 MHz/ 3.57 GHz

08:16:02 PM  12/2$/2023

3.540 GHz 3.550 GHz 100.000 kHz 3.54901 GHz 16.23 dBm -13.77d8
3550 GHz 3551 GHz. 100000 kHz 3.55001 GHz 22.42 dBm -9.42d8
3.551 GHz 1.555 GHz. 500,000 kHz 3.55253 GHz 14.07 dBm -1.07 dB
3.555 GHz 3570 GHz 1.000 MHz 355560 GHz 17.09 dBm -4.09 dB
Resdy "

08:22:09 FM 12/29/2023

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 14.00 6B

Made Auto Sweep saL RefLevel 5000 dim  Offset 14.00 48 Mode Auto Sweep seL
Count 100/100 Count 100/100
1 Spurious E 1 Spurious Emissions
Limit C Phss Lt Chee =
: Lne _SPUR{oUS.LNe_A8S.oq2 ss
o BORIBUS_nE_ABs 002
0 20
10 d 0
A A A Iy " PO s
o tadiint b all i o L hans W iy .r.”wr-.l
| |
SPURKOLS HINE-ABS00 | L :
| |
20 dBm | 2 l
2 L Lk f (J ‘R
T P .
50 |
3.43 GHz 16004 pts. 0 MHz/ 3.46 GHz 3.54 GHz 16004 pts 0 MHz/ 3.57 GHz
2 Result Summa
1430 GHz 3445 GHz 1.000 Mtz 3.48487 GHz -28.98 dBm -15.98 dB 3,540 GH 3,550 GH 100:000 kH 3.
3425 G 3429 Gz 500,000 ke 3.44733 GHz -23.75 dBm -10.75 dB 1350 GHe 3551 Gha 100,000 kits 335000 GHz
3.449 Gtz 3.450 Gtz 100,000 kiz 3.44998 GHz -29.48 dBm 33551 Chz 3555 Chiz 500,000 kir 355154 GHa
3450 Gtz 3.460 GHz 100000 Kz 3.45037 GHz 3.09 dBm

-16.48 dB
-26.91 dB

0B:16:45 BM  12/28/2023

3.555 GHz 3.570 GHz. 1.000 MHz 3.55518 GHz

08:29:07 B 12/29/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A21-32 of 54



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG3N2802C

FR1 n77 / 15MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 40,00 dBm  Offset 14.00 dB Made Auto Sweep saL RefLevel 40.00dBm  Offset 14.00 d8. Mode Auto Sweep seL

Count 100/100 Count 100/100
1 Spurious Emissions

it che ., Gt Ches =

Uine _$PURJoUS: e _sPURoUs L5 5 el
b BORIBUS (e _aBs_ooz
20 20
10 dir 10
. HPNWIPASAOMAAMMAIOA A | fr s N

SPURIOUS HNE ABS 00 T L - {

20 dBm- T T W} ‘
"“"Bmwvﬂﬂ“ -
L

50

3.43 Gz 16004 pts 5 MHz/ 3.465GHz || 3535 GHr 76004 pts 5 MHz/ 357GH:
2 Result Summal

3.430 GHz 3.445 GHz 1.000 MHz 3.443 54 GHz -26.65 dBm -13.65 dB 3.535 GHz 3.550 GHz 100.000 kHz 3.53659 GHz X -26.01 dB

3445 GHz 3449 GHz 500,000 kHz 3.44889 GHz -19.26 dBm -6.26 dB 3550 GHz 3551 GHz 150,000 kHz 355000 GHz 23, 10,40 dB

3,449 GHe 3.450 GHz 150,000 kttz 3.45000 GHz -23.92 dBm -10.52 dB 3551 GHz 3555 GHz 500.000 kHz 3555100 GHz 19 .07 dB

31450 Gtz 3.465 GHz 100,000 kHz FASTITBHE TE BT T 3.555 GHz 3570 GHz 1.000 MHz 355503 GHz -28.19 dBm -15.19 dB
08:30:02 ¥ 12/29/2023 08:33:19 PM 12/29/2023

FR1 n77 / 15MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 40.00.dBm  Offset 1400 05 Made Auto Sweep saL

RefLevel 40.00dBm  Ofset 1400 dB Mode Auto Sweep £
Count 100/100 Count 100/100
1 Spurleus Emissiens

Limit Checl P imit Check 55

Line _SPURJOUS_LINE_ABS_od2 Line 5PU*‘DLS LINE_ABS_0q2 PSS
30 SPORIBUS_UNE_ ABS_002
20 20
10 dby 0

A : ¥ \

. ln Vs e o A o o o

SPURKOUS,_LINE_ABS 00

20 dBm- T T E

30 dBar g M
by

50

3.43 Gz 16004 pts 5 MiHz/ 3.465GHz || 3535 GHr 16004 pts 5 MHz/ 357 GHz
2 Result Summal

3430 GHz 3.445 GHz 1.000 MHz 3.443 20 GHz -26.11 dBm -13.11 dB 3.535 GHz 3.550 GHz 100.000 kHz 3.537 54 GHz 3.98 dBm -26.02 dB
3445 GHz 3449 GHz 500,000 kHz 3.44897 GHz -22.82 dBm 3. 3550 GHz 3551 GHz 150.000 kHz 3.55003 GHz 22.21 dBm -9.21d8
3.449 GHz 3.450 GHz 150,000 kHz 344990 GHz -25.20 dBm - 3551 GHz 3555 GHz 500.000 kitz 355137 GHz -16.00 dBm -3.00 dB
3.450 GHz 3.465 GHz 100,000 kHz 3.45268 GHz 5.25 dBm TEes Gl IE70GHe 1,000 MHz 355528 GHz 233 dBm 93348
[ ]
08:30:45 M 12/29/2023 08:34:08 B 12/28/2028

TEL : 886-3-327-3456 Page Number 1 A21-33 of 54
FAX : 886-3-328-4978



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG3N2802C

FR1 n77 / 15MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Reflevel 4000dBm Offset 1400B  Mode AutoSweep sa Reflevel 9000d8m  Offset 1300d8  Mode Auto Sweep sat
Count 100/100 Count 100/100
1 Spurious Emissions
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FR1 n77 / 20MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB
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